NO. Part NO. Description
01 008RCTO02 Oring - 05.7X(026
2-A| 003lY2507DW Tube1 - p25X1.5X1075 with 16mm pin
2-B 004A253001Z Riser - 2530 With helicoll
03 008RCTO03 Oring - $5.5X035
04 004A1028G01Z Knob - M10X28 With kupo logo
05 007SJ0O5SDW Setscrew - M10X16
06 008RCTO1 Oring - 05.7X040
07 004A2530U01P Brake - 2530U
08 | 004A2530D01P Brake - 2530D
09 004A303501Z Riser - 3035 With helicoil
10 003IY3037DW Tube2 - p30X1.5X1020
11 004A3035U01P Brake - 3035U
12 | 004A3035D01P Brake - 3035D
13 0031Y3537DW Main tube - 35X1.5X1005
14 | 007MF6A02DW Lock nut - M6X10X8
15 004ZCST01Z CST-L
16 | 007MF6A03DW Lock nut - M6X10X6
17 004A1018G01Z Knob - M10X18 With kupo logo
18 006ICS02DW Customized nut - M10X15.85X11.35
19 004ACSO01P Brake - CST
20 004ZCST02Z CST-R
21 007NIO3DW Rivet - 3X10
22 007S6BY14DW Allen bolt - M6X40X24
23 007S6BY13DW Allen bolt - M6X22.5
24 004ZCSM01Z CSM
25 0031Y2535DW Long foot tube - P25X1.5X221.5X443.5
26 0031Y2534DW Medium foot tube - p25X1.5X177X392
27 0031Y2533DW Short foot tube - P25X1.5X132X340.7
28 004ZCSB01Z CSB
29 006ICS01DW Allen bolt - M12X36X70
30 007DI13DW Washer - p13X@30X2.5
31 007TT10D Spring pin- p3X18
32 007TY38DW Spring - 26 X03.5X40
33 007DNN2DW Washer - 13X@40X3.0
34 | 007MF6A09DW Lock nut - M12X19X12
35 008PCTO1 Foot pad - 22.3X25.2X30
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